
 
FINAL  

TM 4.3 - AERATION AND NUTRIENT 
REMOVAL  

NEW Water Facility Plan 

B&V PROJECT NO. 402658 

PREPARED FOR 

 

 

Green Bay Metropolitan Sewerage District 

JULY 2021 

  

 

©
B

la
ck

 &
 V

e
a

tc
h

 H
o

ld
in

g
 C

o
m

p
a

n
y 

2
0

2
1

. 
A

ll 
ri

g
h

ts
 r

e
se

rv
e

d
. 



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 

Executive Summary ....................................................................................................................... ES-1 

1.0 Introduction ....................................................................................................................... 1-1 
[...]
Courtesy of DC Water) ..................................................................................................... 5-8 

Figure 5-5 AnammoPAQ Anammox Granule Comparison to Anaerobic Granules (Image 

Courtesy of Ovivo) ........................................................................................................... 5-9 

Figure 6-1 Historic BOD Loadings ...................................................................................................... 6-1 

Figure 6-2 Summary of Simulated Airflow Ranges in 2025 ............................................................... 6-2 

Figure 6-3 Comparison of Projected NEW Water Normalized Airflows to Several Facilities 

and the WEF Benchmark ................................................................................................. 6-4 

Figure 7-1 Potential A2O Layout for the DPF Aeration Basins (preliminary location) ...................... 7-1 

Figure 7-2 Effluent Nitrogen and Phosphorus for the A2O Configuration at the DPF ...................... 7-2 

Figure 7-3 Effluent Nitrogen Fractions in the Baseline Model, and with Adjusted Soluble 

Unbiodegradable COD ..................................................................................................... 7-2 

 

APPENDIX A COST ESTIMATES 



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Executive Summary  ES-1 
 

Executive Summary 

As part of a whole system facility plan for NEW Water, improvements to the aeration basins at both the 

Green Bay Facility (GBF) and De Pere Facility (DPF) are being considered, as well as improvements to the 

blower/compressor system at the GBF. There are five key drivers for these improvements for NEW 

Water: 

 Aging equipment: the aeration blowers/compressors at the GBF are over 40 years old, and the 

air header and electrical systems are in need of significant rehabilitation investment.   In 

addition, previous projects identified the need for future replacement of blowers/compressors 

at the DPF. 

 Energy efficiency: the aging blowers/compressors at the GBF are well maintained and do not 

cause major maintenance issues, but they are oversized. The result is a significant limitation in 

terms of operational turndown and energy efficient operation. 

 Operational limitations: sludge settleability has been a major issue at the GBF, with average 

sludge volume index (SVI) values over 200 mL/g. This limits the performance of final clarifiers 

and hinders efforts to achieve stable, low-level effluent phosphorus concentrations especially 

during increased hydraulic conditions. 

 Future effluent performance: NEW Water already achieves low effluent phosphorus values at 

both the GBF and DPF related to phosphorus. In addition to identifying operational limitations 

that impact the stability of phosphorus removal, a path forward to achieve future total nitrogen 

(TN) limits of 8 mg/L needs to be identified and included in the Facility Plan for both the GBF and 

the DPF.  This value was identified as part of the long-term visioning workshops as a practical 

target for discharge at an Upper Midwest facility.  

 Capacity: the aeration basin capacity at the DPF is a driver for projects, and a third aeration 

basin was recommended as part of TM 4.4. 

Using the flows and loads projections in TM 2.1, the calibrated process model developed in TM 2.3, the 

regulatory requirements identified in TM 2.4, and the improvements at the De Pere Facility identified in 

TM 4.4, a series of process improvements were developed and evaluated. These evaluations included: 

 Three process configurations for the GBF aeration basins — the existing Anaerobic-Oxic (AO) 

configuration, modified Ludzag-Ettinger (MLE), and Anaerobic-Anoxic-Oxic (A2O) — for the 

purposes of achieving better sludge settleability and lower effluent nitrogen levels. 

 Reconfiguration of the diffusers in the GBF aeration basins to achieve more efficient aeration. 

 An evaluation of several side stream treatment processes for the digester side stream to further 

reduce effluent nitrogen levels. 

 Potential GBF blower reconfigurations using newer blowers to more efficiently deliver air to the 

aeration basins. 

 A new process configuration for the DPF aeration basins to help achieve lower effluent nitrogen 

levels and improve settleability  A third aeration basin is also recommended for the DPF to 

account for increasing loads, and the new process configuration is recommended to be 

implemented when the third aeration basin is added. 

  



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Executive Summary  ES-2 
 

Key findings of this Technical Memorandum are: 

 GBF Process reconfiguration: relatively minor modifications can result in effluent nitrogen below 

8 mg/L, effluent total phosphorus below 0.4 mg/L, and improved stability related to sludge 

settleability and SVI. 

 GBF diffuser reconfiguration: should be able to decrease the airflow to the aeration basins by 20 

percent to 35 percent from current operation. 

 Side stream treatment: will improve stability for both nitrogen and phosphorus removal. 

 GBF blower replacement: has the potential to reduce aeration basin energy by up to 58 percent 

and increase the percentage of produced power from R2E2 from 40 percent to 50 percent of the 

NEW Water electricity use; this pushes NEW Water closer to their ultimate goal of 75 percent 

energy production from R2E2 by reducing energy consumption. For capital planning, the full 

capital cost will be considered. However, a phased implementation approach was developed 

where two new blowers could be installed in the first phase to realize the majority of the energy 

savings. The remaining three blowers could be installed when capital is available in the overall 

capital improvements plan. 

 DPF process reconfiguration: achieves effluent nitrogen and phosphorus targets with a modified 

configuration; the addition of a third aeration basin will provide operational flexibility and 

increased capacity. 

In the process of the evaluations described above, 10 potential infrastructure improvement packages 

were identified as potential solutions for the NEW Water facilities. Of those ten possible improvement 

packages, the six packages summarized in Table ES-1 are recommended for incorporation into the NEW 

Water capital improvement plan. These six packages have the potential to significantly reduce aeration 

energy while achieving reduced effluent phosphorus concentration and a future effluent total nitrogen 

limit of 8 mg/L. With an investment in Package 1, 2, and 7, the majority of performance benefits would 

be realized. 

Given the potential impacts of the A2O modifications and the low DO operational strategies, it is 

recommended that one of the South Plant aeration basins be converted to a demonstration basin to 

enable testing of the A2O configuration, low DO operation, and stable SRT operation in the near- term 

to better inform future design and operational strategies. The cost of the demonstration basin 

construction is estimated as $950,000. 

  



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Executive Summary  ES-3 
 

Table ES-1  Recommended Infrastructure Packages for the Facility Plan Capital Improvements Plan 

Package Most Probable Cost Impacts Implementation Drivers 

Package 1 – A2O 
Modification 

$4.7 M 

(potential early 
investment of $950,000 
for a single aeration 
basin) 

• Improved settleability stability 

• Effluent total nitrogen removal 

• Enables tapered low DO operation 

and energy savings 

• Operational 

limitations 

• Effluent performance 

• Energy efficiency 

Package 2 – Low DO 
instrumentation and 
control 

$0.5M • Tapered low DO for energy savings 

• Requires diffuser density 

modifications with diffuser 

plugging; potential valving and 

piping changes 

• Operational 

limitations 

• Effluent performance 

• Energy efficiency 

Package 4 - AnitaMOX $15.2M • Sidestream nitrogen removal 

provides improved effluent 

phosphorus stability and future 

total nitrogen removal 

improvements 

• AnitaMOX was the lowest capital 

and the lowest complexity for 

operation 

• Effluent performance 

Package 7 – Five new 
larger blowers 

$26M (potentially for 
phased blower 
implementation with 
early investment of 
$6.3M) 

• Significant energy savings potential, 

particularly after Package 1 and 2 

are implemented 

• Phased implementation is possible, 

depending on capital planning 

• Agiing infrastructure 

• Energy efficiency 

Package 9 – DPF 
Aeration Basin 
Modifications 

$1.6M • Effluent total nitrogen removal 

• Potential improvements to sludge 

settling and performance stability 

• Operational 

limitations 

• Effluent performance 

• DPF capacity 

• Likely implemented 

in conjunction with 

Package 10 

Package 10 – New 
Aeration Basin 

$20M • Improves DPF capacity and 

operational stability 

• Future total nitrogen removal 

• Operational 

limitations 

• Effluent performance 

• DPF capacity 

 



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Introduction  1-1 
 

1.0 Introduction 
The Green Bay Metropolitan Sewerage District, operated under the brand name of NEW Water, collects 

and treats wastewater from 15 communities in a service area encompassing over 285 square miles with 

an estimated population of approximately 237,000 in 2019. The NEW Water facility is comprised of the 

Green Bay Facility (GBF) and the De Pere Facility (DPF). The NEW Water treatment facilities receive 

domestic, commercial, and industrial wastewater as well as hauled-in waste (HW)/high strength waste 

(HSW). NEW Water administers an industrial pretreatment program that regulates industrial 

contributors. 

The GBF treated an average of 36.6 million gallons per day (mgd) of total wastewater in 2019 with a 

liquid treatment train consisting of influent pumping, screening, primary clarification, primary sludge grit 

removal, activated sludge configured for enhanced biological phosphorus removal (EBPR), secondary 

clarification, and disinfection with sodium hypochlorite and dechlorinatation with sodium bisulfite. The 

solids handling treatment train includes sludge thickening with gravity belt thickeners and a thickening 

centrifuge followed by anaerobic digestion with co-digestion of high strength waste (HSW), centrifuge 

dewatering, and ending with solids drying and incineration. The GBF receives hauled waste (HW), which 

is screened and discharged to the plant influent and HSW, which is fed to the digesters. Industrial 

wastewater flows are separately conveyed to the plant from Green Bay Packaging, Procter & Gamble 

and Fox River Fiber. 

The DPF treated an average of 8.8 mgd in 2019 of wastewater with a treatment train consisting of 

screening, influent pumping, grit removal, activated sludge configured for enhanced biological 

phosphorus removal (EBPR), intermediate clarification, final clarification, tertiary sand filters, and UV 

disinfection.  An industrial forcemain pumps waste from the Fox River Fiber industrial customer to 

downstream of grit removal. Waste activated sludge (WAS) is pumped to the GBF for biosolids 

processing via a forcemain. In addition, there is an interplant transfer forcemain to the GBF, which 

provides some flexibility to send DPF influent to the GBF interceptor system for treatment at the GBF. 

The Fox River Fiber waste can also be transferred to the GBF for treatment via an interplant forcemain. 

A full-plant facility plan will identify improvements to the activated sludge system to stabilize 

performance, plan for future total nitrogen removal, and identify aeration blower/compressor 

improvements at the GBF. The purpose of Technical Memorandum 4.3 (TM 4.3) is to summarize the 

historical aeration basin performance at both facilities, evaluate process configurations improvements 

for the GBF, and identify most feasible alternatives for the Green Bay Metropolitan Sewerage District 

(NEW Water) Facility Plan. The specific objectives of TM 4.3 are: 

1. Summarize infrastructure gaps identified in previous Facility Plan TMs. 

2. Evaluate historic performance data to identify the process performance gaps for the GBF. 

3. Using the calibrated and validated process model, identify aeration basin configuration 

improvements that could lead to improved performance at the GBF. 

4. Develop infrastructure improvements at both the GBF and DPF for future treatment 

improvements. 

5. Identify potential blower/compressor improvements for the GBF. 

6. Provide projected capital and operational costs for each alternative. 

7. Recommend which alternative should be implemented going forward. 



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 

BLACK & VEATCH | Introduction  1-2 
 

1.1 Drivers for Aeration Basin Improvements 

There are several major drivers for aeration basin improvements at the DPF and GBF over the planning 

horizon of the Facility Plan: 

 Aging equipment:  The aeration blowers/compressors at the GBF are over 40 years old, and the 

air header and electrical systems are in need of significant rehabilitation investment.  

 Energy efficiency: The aging blowers/compressors at the GBF are well maintained and do not 

cause major maintenance issues, but they are oversized. The result is a significant limitation in 

terms of operational turndown and energy efficient operation. 

 Operational limitations: Sludge settleability has been a major issue at the GBF, with average 

sludge volume index (SVI) values over 200 mL/g. This limits the performance of final clarifiers 

and hinders efforts to achieve stable, low-level effluent phosphorus concentrations especially 

during increased hydraulic conditions. 

 Future effluent performance: NEW Water already achieves low effluent phosphorus values at 

both the GBF and DPF related to phosphorus. In addition to identifying operational limitations 

that impact the stability of phosphorus removal, a path forward to achieve expected future total 

nitrogen (TN) limits of 8 mg/L needs to be identified and included in the Facility Plan for both 

the GBF and the DPF. 

 Capacity: The aeration basin capacity at the DPF is a driver for projects, and a third aeration 

basin was recommended as part of TM 4.4. 

1.2 Relationship to Overall Facility Plan 

This TM has been developed as part of Task 4 of the Facility Plan. Task 1 of the Facility Plan is related to 

project management at execution. Task 2 of the Facility Plan focused on developing the existing 

conditions for the NEW Water facilities. In Task 2, the following components are tied to the overall 

aeration and nutrient removal evaluation: 

 TM 2.1 Flows and Loads:  The future conditions for both the DPF and GBF are used for 

performance and aeration projections. 

 TM 2.3 Process Model:  The process model was used to develop process configurations and 

airflow requirements. 

 TM 2.4 Gap Analysis:  Infrastructure gaps identified in the aeration basins will be addressed as 

part of the thickening improvements. 

Task 3 of the Facility Plan identified future drivers for NEW Water, which included the expected 8 mg/L 

TN limit for planning purposes for the aeration basins. Within Task 4, solutions are being developed to 

address the gaps identified in Task 2.4 along with the vision developed in Task 3. The recommendations 

developed as part of this TM and other Task 4 efforts will be combined as part of Task 5 to develop a 

comprehensive capital improvements plan and infrastructure roadmap for NEW Water. 

  



Green Bay Metropolitan Sewerage District | TM 4.3 - Aeration and Nutrient Removal 